
YOSHIMURA ASIA CO., LTD.    PRODUCT INSTALLATION INSTRUCTION  MANUAL

YZF-R15('17) TIS FULL SYSTEM HEPTA FORCE TSS

YZF-R15('17) HF TSS 1/4160401

1

2

13

5

6

8

8

3

87

9

9
4

12

1110

14

No.                         Descriptions                                    Part No.         Q'ty  No.                Descriptions                          Part No.         Q'ty 
1
2

3

4
5
6

7
8
9

10
11
12
13
14

1T1-366-C200
1T2-366-C200

186-366-C23G0
186-366-C22G0
186-366-C26G0
117-038-0000
161-366-0200
800-208-5020

800-208-5045
812-108-2600
823-008-1250
803-206-4020
812-206-1310
823-006-1000
118-001-0000
850-010-26A0

1
1

1

1
1
1

1
3
2
2
2
2
1
1

: 1T0-366-C23G0
: 1T0-366-C22G0
: 1T0-366-C26G0

YAMAHA YZF-R15('17) TIS HEPTA FORCE TSS
Satin Finish Sleeve    (SSF)
Metal Magic Sleeve    (SM)
Titanium Blue Sleeve (STB)

Y366SHTC1
Stainless steel
(SSF) & (SM)
(STB)

: 2.9kg
: 2.7kg

Weight
    [STD : 4.7kg]

Model YAMAHA YZF-R15('17)

»Å‹ÍÂãËŒà¤Ã×èÍ§Â¹µ�àÂç¹ ¡‹Í¹àÃÔèÁ¡ÒÃµÔ´µÑé§

CAUTION

CAUTION

CAUTION

CAUTION

CAUTION

¤ÇÃÈÖ¡ÉÒÇÔ¸Õ¡ÒÃµÔ´µÑé§¨Ò¡¤Ù‹Á×Í¹ÕéãËŒÅÐàÍÕÂ´ ¡‹Í¹´Óà¹Ô¹¡ÒÃµÔ´µÑé§ áÅÐµŒÍ§·ÓµÒÁ¢Ñé¹µÍ¹ÍÂ‹Ò§à¤Ã‹§¤ÃÑ´

ÃÐËÇ‹Ò§¡ÒÃµÔ´µÑé§ ¤ÇÃËÅÕ¡àÅÕèÂ§¡ÒÃ¡‹ÍãËŒà¡Ô´¤ÇÒÁàÊÕÂËÒÂá¡‹ªÔé¹Ê‹Ç¹µ‹Ò§æ
¤‹ÒáÃ§ºÔ´¡ÒÃ¢Ñ¹·ÕèãªŒµŒÍ§¶Ù¡µŒÍ§µÒÁ¤Ù‹Á×Í à¾×èÍËÅÕ¡àÅÕèÂ§»˜ÞËÒ¡ÒÃ¤ÅÒÂµÑÇ áÅÐ¤ÇÒÁàÊÕÂËÒÂá¡‹ªØ´·‹ÍäÍàÊÕÂâÂªÔÁÙÃÐáÅÐµÑÇÃ¶
»ÅÍ¡ËØŒÁ»ÅÒÂ·‹ÍäÍàÊÕÂ Metal Magic ·Ó¡ÒÃà¤Å×Íº´ŒÇÂÊÕ·¹¤ÇÒÁÃŒÍ¹ ¤ÇÃÃÐÇÑ§¡ÒÃ¢Õ´¢‹Ç¹·ÕèÍÒ¨ÁÕ¼ÅãËŒÊÕ·Õèà¤Å×ÍºËÅØ´Ã‹Í¹ 

»ÅÍ¡ËØŒÁ»ÅÒÂ·‹ÍäÍàÊÕÂ Titanium Blue  ·ÓÊÕ´ŒÇÂ¡ÃÃÁÇÔ¸Õ Anodizing «Öè§ÍÒ¨ÁÕ¡ÒÃà»ÅÕèÂ¹á»Å§ÊÕ 

1. ¢ŒÍÁÙÅ¼ÅÔµÀÑ³±� :

2. ÊÓËÃÑºÃ¶ÃØ‹¹ :

3. ªÔé¹Ê‹Ç¹»ÃÐ¡Íº :

á¼¹ÀÒ¾¡ÒÃ»ÃÐ¡Íº

à¤Ã×èÍ§ËÁÒÂ ÁÍ¡.

à¤Ã×èÍ§ËÁÒÂ ÁÍ¡.

ÃØ‹¹Ã¶ ËÁÒÂàÅ¢ÅçÍµ·Õè¼ÅÔµ

·‹ÍäÍàÊÕÂ#1 âºÅ·� M8x45
áËÇ¹ÃÍ§ M8x26
¹Ñ·Ë¹ŒÒá»Å¹ M8
âºÅ·� M6x20
áËÇ¹ÃÍ§ M6x13
¹Ñ·Ë¹ŒÒá»Å¹ M6
Ê»ÃÔ§
áËÇ¹ÃÍ§ Spacer 10-26-6

Ë¹ŒÒá»Å¹
á¼‹¹àËÅç¡ÂÖ´ªØ´»ÅÒÂ·‹ÍäÍàÊÕÂ
âºÅ·� M8x20

·‹ÍäÍàÊÕÂ#2
ªØ´»ÅÒÂ·‹ÍäÍàÊÕÂ áºº»ÅÍ¡ËØŒÁ Satin Finish
ªǾ »ÅÒÂ·‹ÍäÍàÊÕÂ áºº»ÅÍ¡ËØŒÁ Metal Magic 
ªǾ »ÅÒÂ·‹ÍäÍàÊÕÂ áºº»ÅÍ¡ËØŒÁ Titanium Blue 

ª×èÍÊÔ¹¤ŒÒ
ÇÑÊ´ØËÅÑ¡
Cyclone Type

ÃËÑÊÊÔ¹¤ŒÒ ¹éÓË¹Ñ¡

¡ÒÃ·Ó¤ÇÒÁÊÐÍÒ´¤ÇÃãªŒ¼ŒÒ¹Ø‹Áæ¡Ñº¹éÓÂÒÅŒÒ§¨Ò¹ ËŒÒÁãªŒ¹éÓÂÒ¢Ñ´âÅËÐ ËÃ×Í¹éÓÂÒà¤ÁÕã¹¡ÒÃ·Ó¤ÇÒÁÊÐÍÒ´

¡ÒÃ·Ó¤ÇÒÁÊÐÍÒ´¤ÇÃãªŒ¼ŒÒ¹Ø‹Áæ¡Ñº¹éÓÂÒÅŒÒ§¨Ò¹ ËŒÒÁãªŒ¹éÓÂÒ¢Ñ´âÅËÐ ËÃ×Í¹éÓÂÒà¤ÁÕã¹¡ÒÃ·Ó¤ÇÒÁÊÐÍÒ´ 



1)

2)

3)

4)

5)

CAUTION

CAUTION

Fig. 1 Fig. 1 

Fig. 2Fig. 2

Fig. 3Fig. 3

Fig. 4Fig. 4

REFERENCE

REFERENCE

YZF-R15('17) HF TSS 2/4

Fig. 5Fig. 5 Fig. 6Fig. 6

Outside Inside

4.¢Ñé¹µÍ¹¡ÒÃµÔ´µÑé§

µÃÇ¨ÊÍº¤ÇÒÁÊÁºÙÃ³�áÅÐ¤ÇÒÁ¤Ãº¶ŒÇ¹¢Í§ªÔé¹Ê‹Ç¹»ÃÐ¡Íº

ãÊ‹Ë¹ŒÒá»Å¹ä»ÂÑ§·‹ÍäÍàÊÕÂ#1  (ÃÙ»»ÃÐ¡Íº·Õè2)

¤ÇÃãªŒ»Ðà¡ç¹·‹ÍäÍàÊÕÂá·Œ¨Ò¡¼ÙŒ¼ÅÔµ

·‹ÍäÍàÊÕÂ ＃１

Ë¹ŒÒá»Å¹

»Ðà¡ç¹·‹ÍäÍàÊÕÂ

Ë¹ŒÒá»Å¹

¹Ñ·µÑÇà´ÔÁ

ÃÒÂÅÐàÍÕÂ´¡ÒÃµÔ´µÑé§

Ë¹ŒÒá»Å¹

¶Í´á¿ÃÔè§µÑÇÅ‹Ò§áÅÐ¢ŒÒ§¢ÇÒÍÍ¡ â´ÂÃÐÇÑ§äÁ‹ãËŒà¡Ô´¤ÇÒÁàÊÕÂËÒÂ

à»ÅÕèÂ¹»Ðà¡ç¹¤Í·‹ÍäÍàÊÕÂ·ÕèÂÖ´ÍÂÙ‹¡Ñº¾ÍÃ�·äÍàÊÕÂ´ŒÇÂ¢Í§ãËÁ‹

»ÃÐ¡Íº·‹ÍäÍàÊÕÂ#2à¢ŒÒ¡Ñº·‹ÍäÍàÊÕÂ#1¨Ò¡¹Ñé¹µÔ´µÑé§·‹ÍäÍàÊÕÂ

 *ÃÐËÇ‹Ò§¡ÒÃµÔ´µÑé§ ¤ÇÃËÅÕ¡àÅÕèÂ§¡ÒÃ¡‹ÍãËŒà¡Ô´¤ÇÒÁàÊÕÂËÒÂá¡‹ªÔé¹Ê‹Ç¹µ‹Ò§æ*
 *¤‹ÒáÃ§ºÔ´¡ÒÃ¢Ñ¹·ÕèãªŒµŒÍ§¶Ù¡µŒÍ§µÒÁ¤Ù‹Á×Íà¾×èÍËÅÕ¡àÅÕèÂ§»˜ÞËÒ¡ÒÃ¤ÅÒÂµÑÇ 
áÅÐ¤ÇÒÁàÊÕÂËÒÂá¡‹ªØ´·‹ÍäÍàÊÕÂâÂªÔÁÙÃÐáÅÐµÑÇÃ¶*

á¡‹ªØ´ÊÇÔ§ÍÒÃ�ÁáÅÐªÔé¹Ê‹Ç¹Í×è¹ ¨Ò¡¹Ñé¹¶Í´ªØ´äÍàÊÕÂà´ÔÁÍÍ¡
 

¹Ñ··Õè¶Ù¡¶Í´ÍÍ¡ÁÒã¹¢Ñé¹µÍ¹¹Õé
¨Ð¶Ù¡¹Ó¡ÅÑºÁÒãªŒÂÖ´ªØ´·‹ÍäÍàÊÕÂâÂªÔÁÙÃÐ

¨Ò¡¹Ñé¹µÔ´·‹ÍäÍàÊÕÂ#1 ·Õèà¤Ã×èÍ§Â¹µ� ¢Ñ¹´ŒÇÂ¹Ñ·Ë¹ŒÒá»Å¹
á¤‹¾Íá¹‹¹·Õè¢Ñé¹µÍ¹¹Õé (ÃÙ»»ÃÐ¡Íº·Õè3,4)

ã¹¢Ñé¹µÍ¹¹ÕéÍÂ‹ÒãªŒà¤Ã×èÍ§Á×Íã¹¡ÒÃ¢Ñ¹¹Ñ·

·‹ÍäÍàÊÕÂ ＃１

·‹ÍäÍàÊÕÂ ＃１

·‹ÍäÍàÊÕÂ ＃2
·‹ÍäÍàÊÕÂ ＃１

¨Ø´ÂÖ´·‹ÍäÍàÊÕÂº¹µÑÇÃ¶

ÁØÁÁÍ§Ò¨Ò¡´ŒÒ¹·ŒÒÂ

¹Ñ·Ë¹ŒÒá»Å¹

áËÇ¹ÃÍ§

âºÅ·�

áËÇ¹ÃÍ§ (spacer)
10-26-6

·‹ÍäÍàÊÕÂ ＃2

ãËŒµÃ§¡ÑºµÓáË¹‹§¢ÒÂÖ´ªØ´·‹ÍäÍàÊÕÂ â´ÂãªŒâºÅ·� M8 x 20, 
áËÇ¹ÃÍ§ M8 x 26, áËÇ¹ÃÍ§(spacer) 10-26-6 
áÅÐ¹Ñ·Ë¹ŒÒá»Å¹ M8 ¢Ñ¹âºÅ·�áÅÐ¹Ñ·´ŒÇÂÁ×Íá¤‹¾Íá¹‹¹
·Õè¢Ñé¹µÍ¹¹Õé (ÃÙ»»ÃÐ¡Íº·Õè 5,6)

´Ù¨Ò¡ÃÙ»·Õè 6

Ｍ８X２６

Ｍ８X２0

Ｍ８

â´ÂÍŒÒ§ÍÔ§¡ÒÃ¶Í´µÒÁ¤Ù‹Á×Í«‹ÍÁ (ÃÙ»»ÃÐ¡Íº·Õè1)

áµ‹ãªŒÁ×Íã¹¡ÒÃ¢Ñ¹á¤‹¾Íá¹‹¹



OutsideInside

6)

7)

8)

9)

Fig. 7Fig. 7

Fig. 9Fig. 9

Fig. 11Fig. 11Fig. 10Fig. 10

YZF-R15('17) HF TSS 3/4

CAUTION

Fig. 8Fig. 8

: 15Nm
: 23Nm
: 23Nm
: 23Nm

CAUTION

¹Óá¼‹¹ÂÖ´ªØ´»ÅÒÂ·‹ÍäÍàÊÕÂµÔ´¡ÑºªØ´»ÅÒÂ·‹ÍäÍàÊÕÂâ´ÂÂÖ´´ŒÇÂ âºÅ·� M6 x 20, áËÇ¹ÃÍ§ M6 

»ÃÐ¡ÍºªǾ »ÅÒÂ·‹ÍäÍàÊÕÂà¢ŒÒ¡Ñº·‹ÍäÍàÊÕÂ#2 áÅÐµỐ µÑé§Ê»ÃÔ§à¢ŒÒ¡Ñº¢Íà¡ÕèÂÇ
( ÃÙ»»ÃÐ¡Íº·Õè 9 )

»ÃÐ¡Íºá¼‹¹ÂÖ́ ªǾ »ÅÒÂ·‹ÍäÍàÊÕÂà¢ŒÒ¡Ñº Ǿ̈ ÂÖ́ »ÅÒÂ·‹ÍäÍàÊÕÂº¹µÑÇÃ¶

»ÃÑºµÓáË¹‹§·‹ÍäÍàÊÕÂâÂªÔÁÙÃÐãËŒà¢ŒÒ·ÕèáÅÐµÃÇ¨ÊÍºÃÐÂÐË‹Ò§ÃÐËÇ‹Ò§·‹ÍäÍàÊÕÂâÂªÔÁÙÃÐ¡ÑºªÔé¹Ê‹Ç¹µ‹Ò§æ¢Í§µÑÇÃ¶ÁÍàµÍÃ�ä«¤� 

ã¹¢Ñé¹µÍ¹¡ÒÃ¢Ñ¹¹�Íµà´ÔÁµÔ´Ã¶(¹�ÍµÂÖ´Ë¹ŒÒá»Å¹)¤‹ÍÂæ ¢Ñ¹¹Ñ··Ñé§ 2 µÑÇà¢ŒÒ·ÕÅÐ¹Ô´ ÍÂ‹Ò§ÅÐà·‹Òæ¡Ñ¹ 
ËŒÒÁ¢Ñ¹à¾ÕÂ§¢ŒÒ§ã´¢ŒÒ§¹Ö§¡‹Í¹à¾ÃÒÐÁÕâÍ¡ÒÊ·ÓãËŒ·‹ÍäÍàÊÕÂäÁ‹á¹ºÊ¹Ô·¡Ñº¾ÍÃ�·äÍàÊÕÂ áÅÐà¾×èÍ»‡Í§¡Ñ¹¡ÒÃÃÑèÇ¢Í§äÍàÊÕÂ
ËÃ×Í¡ÒÃÊÑÁ¼ÑÊ¡Ñ¹ÃÐËÇ‹Ò§·‹ÍäÍàÊÕÂ¡ÑºªØ´à»Å×Í¡á¿ÃÔè§

¤‹ÒáÃ§ºÔ´¡ÒÃ¢Ñ¹ ¹Ñ·à´ÔÁµÔ´Ã¶ 
âºÅ·� M8 x 20 
âºÅ·� M6 x 20  
âºÅ·� M8 x 45  

µÃÇ¨ÊÍºãËŒá¹‹ã¨Ç‹ÒÊ»ÃÔ§à¡ÕèÂÇ¡Ñº¢Íà¡ÕèÂÇÍÂ‹Ò§¶Ù¡µŒÍ§

ÃÒÂÅÐàÍÕÂ´¡ÒÃµÔ´µÑé§

ªØ´»ÅÒÂ·‹ÍäÍàÊÕÂ ªØ´»ÅÒÂ·‹ÍäÍàÊÕÂ

áÅÐ¹Ñ·Ë¹ŒÒá»Å¹ M6 ¢Ñ¹âºÅ·�áÅÐ¹Ñ·´ŒÇÂÁ×Í¾Íá¹‹¹·Õè¢Ñé¹µÍ¹¹Õé (ÃÙ»»ÃÐ¡Íº·Õè 7,8)

´Ù¨Ò¡ÃÙ»·Õè 8
¹Ñ·Ë¹ŒÒá»Å¹ Ｍ８

·‹ÍäÍàÊÕÂ #1

Ê»ÃÔ§

ªØ´»ÅÒÂ·‹ÍäÍàÊÕÂ

¹Ñ·Ë¹ŒÒá»Å¹

áËÇ¹ÃÍ§

¨Ø´ÂÖ´»ÅÒÂ·‹ÍäÍàÊÕÂº¹µÑÇÃ¶

Ｍ８X２６
Ｍ８X２６
áËÇ¹ÃÍ§

ÁØÁÁÍ§¨Ò¡´ŒÒ¹·ŒÒÂ

áËÇ¹ÃÍ§à´ÔÁ âºÅ·� M8 x 45

ÃÒÂÅÐàÍÕÂ´¡ÒÃµÔ´µÑé§

ªØ´»ÅÒÂ·‹ÍäÍàÊÕÂ

á¼‹¹ÂÖ´ªØ´»ÅÒÂ·‹ÍäÍàÊÕÂ

á¼‹¹ÂÖ´ªØ´»ÅÒÂ·‹ÍäÍàÊÕÂ

áËÇ¹ÃÍ§
Ｍ６X１３

âºÅ·�

ËÒ¡ÅÐàÅÂÍÒ¨à¡Ô´¡ÒÃàÊÕÂËÒÂä´Œ

â´ÂãªŒâºÅ·� M8 x 45, áËÇ¹ÃÍ§ M8 x 26, áËÇ¹ÃÍ§à ỐÁ
áÅÐ¹Ñ·Ë¹ŒÒá»Å¹ M8  ¢Ñ¹âºÅ·�áÅÐ¹Ñ· Œ́ÇÂÁ×Íá¤‹¾Íá¹‹¹
·Õè¢Ñé¹µÍ¹¹Õé (ÃÙ»»ÃÐ¡Íº·Õè 10,11)

´Ù¨Ò¡ÃÙ»·Õè 11

Ｍ６X２０

Ç‹ÒÁÕ¡ÒÃÊÑÁ¼ÑÊ¡Ñ¹ËÃ×ÍäÁ‹ËÅÑ§¨Ò¡¹Ñé¹ãËŒ¢Ñ¹¹�Íµ·Ñé§ËÁ´ãËŒá¹‹¹ µÒÁ¤‹ÒáÃ§ºÔ´ã¹µÒÃÒ§´ŒÒ¹Å‹Ò§ (ÃÙ»»ÃÐ¡Íº·Õè 12)



10)

11)

Fig. 12Fig. 12

YZF-R15('17) HF TSS 4/4

CAUTION

12)

REFERENCE

CAUTION

CAUTION

- CAUTIONS AFTER INSTALLATION -

µÃÇ¨ÊÍº¡ÒÃÊÑÁ¼ÑÊÃÐËÇ‹Ò§·‹ÍäÍàÊÕÂáÅÐµÑÇÃ¶ ã¹¡Ã³Õ·ÕèÁÕ¡ÒÃÊÑÁ¼ÑÊà¡Ô´¢Öé¹ 
ãËŒ»ÃÑº´ŒÇÂ¡ÒÃ¤ÅÒÂ ¹Ñ·,âºÅ·�·ÕèÂÖ´ÍÂÙ‹¡Ñºá¼‹¹ÂÖ´ªØ´»ÅÒÂ·‹ÍäÍàÊÕÂ
áÅÐ·‹ÍäÍàÊÕÂÍÍ¡ ¨Ò¡¹Ñé¹·Ó¡ÒÃ»ÃÑºµÓáË¹‹§ãËÁ‹
á¹Ð¹ÓãËŒàªç´·Ó¤ÇÒÁÊÐÍÒ´ªØ´·‹ÍäÍàÊÕÂ´ŒÇÂ¹éÓÂÒÅŒÒ§¨Ò¹ËÃ×Í 
¼ŒÒÊÓËÃÑºàªç´¹éÓÁÑ¹ à¾×èÍ¢¨Ñ´¤ÃÒºÁÑ¹ áÅÐÃÍÂ¹ÔéÇÁ×Í 
à¾×èÍÃÑ¡ÉÒ¤ÇÒÁÁÑ¹ÇÒÇ¢Í§¼ÔÇªØ´·‹ÍäÍàÊÕÂ áÅÐ»‡Í§¡Ñ¹·‹ÍäÍàÊÕÂ
ËÁÍ§¨Ò¡ÃÍÂ¹ÔéÇÁ×Í àÁ×èÍ·‹ÍäÍàÊÕÂÃŒÍ¹¢Öé¹

·Ó¡ÒÃÇÍÃ�Áà¤Ã×èÍ§Â¹µ� áÅÐµÃÇ¨ÊÍº¡ÒÃÃÑèÇ¢Í§¤ÇÑ¹äÍàÊÕÂ 
¨Ò¡¹Ñé¹·Ó¡ÒÃ¢Ñ¹ÂéÓâºÅ·�·Ø¡µÑÇËÅÑ§¨Ò¡à¤Ã×èÍ§àÂç¹Å§

ã¹¡Ã³Õ·ÕèÁÕ¡ÒÃÃÑèÇäËÅ¢Í§¤ÇÑ¹äÍàÊÕÂ ãËŒãªŒ¡ÒÇ»Ðà¡ç¹ÍØ´µÒÁÃÍÂµ‹Íµ‹Ò§æ

ภาพภายหลังการติดตั้ง

»ÅÍ¡ËØŒÁ»ÅÒÂ·‹ÍäÍàÊÕÂ Titanium Blue ·ÓÊÕ´ŒÇÂ¡ÃÃÁÇÔ¸Õ Anodizing «Öè§ÍÒ¨ÁÕ¡ÒÃà»ÅÕèÂ¹á»Å§¢Í§ÊÕ ¡ÒÃ·Ó¤ÇÒÁÊÐÍÒ´¤ÇÃãªŒ¼ŒÒ¹Ø‹Áæ 
¡Ñº¹éÓÂÒÅŒÒ§¨Ò¹ ËŒÒÁãªŒ¹éÓÂÒ¢Ñ´âÅËÐ ËÃ×Í¹éÓÂÒà¤ÁÕ ã¹¡ÒÃ·Ó¤ÇÒÁÊÐÍÒ´

ªØ´»ÅÒÂ·‹ÍäÍàÊÕÂ¹Õé¶Ù¡¼ÅÔµ¢Öé¹ÊÓËÃÑº¡ÒÃãªŒ§Ò¹º¹·ŒÍ§¶¹¹»¡µÔà·‹Ò¹Ñé¹ ã¹¡Ã³Õ·Õèà¡Ô´¤ÇÒÁàÊÕÂËÒÂµ‹Ò§æËÃ×Í¡ÒÃà»ÅÕÂ¹ÊÕ¢Í§¤ÒÃ�ºÍ¹ 
ÍÑ¹à¹×èÍ§ÁÒ¨Ò¡¡ÒÃãªŒ§Ò¹ã¹Ê¹ÒÁá¢‹§ËÃ×Í¡ÒÃ·´ÊÍºº¹ Chassis dynometer ¨ÐäÁ‹ÃÇÁÍÂÙ‹ã¹¡ÒÃÃÑº»ÃÐ¡Ñ¹

âÂªÔÁÙÃÐ àÍàªÕÂ á¹Ð¹ÓãËŒ·Ó¡ÒÃà»ÅÕèÂ¹ãÂá¡ŒÇ·Ø¡æ 5,000 ¡ÔâÅàÁµÃ (3,000 äÁÅ�) à¾×èÍ¤§äÇŒ«Öè§ÊÁÃÃ¶¹ÐÊÙ§ÊØ´ ÊÀÒ¾ÍÒ¡ÒÈ,
ÅÑ¡É³Ð¡ÒÃ¢Ñº¢Õè áÅÐ¤ÇÒÁ¶Õèã¹¡ÒÃãªŒ§Ò¹ ÁÕ¼Åâ´ÂµÃ§ã¹¡ÒÃ·ÓãËŒãÂá¡ŒÇ©Õ¡¢Ò´ ¹Í¡¨Ò¡¹Õé¤ÇÒÁàÃçÇÃÍºÊÙ§ÁÕÊ‹Ç¹ã¹¡ÒÃ·ÓãËŒãÂá¡ŒÇËÁ´ä» 
¡ÃØ³ÒµÔ´µ‹ÍµÑÇá·¹¨ÓË¹‹ÒÂâÂªÔÁÙÃÐÊÓËÃÑº¡ÒÃ«‹ÍÁá«ÁªØ´»ÅÒÂ·‹ÍäÍàÊÕÂ

âºÅ·�µ‹Ò§æ ÁÕâÍ¡ÒÊ¤ÅÒÂµÑÇ ¤ÇÃËÁÑè¹·Ó¡ÒÃµÃÇ¨ÊÍºáÅÐ¢Ñ¹ãËŒá¹‹¹ÍÂÙ‹àÊÁÍ

¡ÒÃµÔ´µÑé§·‹ÍäÍàÊÕÂ ÍÂÙ‹ÀÒÂãµŒ¢ŒÍ¡ÓË¹´·Ò§¡®ËÁÒÂ ¼ÙŒãªŒ§Ò¹ËÃ×Íà¨ŒÒ¢Í§Ã¶¤ÇÃÈÖ¡ÉÒ¢ŒÍ¡®ËÁÒÂÃÇÁ¶Ö§à§×èÍ¹ä¢¡ÒÃÃÑº»ÃÐ¡Ñ¹ÍÂ‹Ò§¶Õè¶ŒÇ¹¡‹Í¹´Óà¹Ô¹¡ÒÃ 
à¾×èÍ¤ÇÒÁ¶Ù¡µŒÍ§ ÃÇÁ¶Ö§¤ÇÒÁ¨Óà»š¹·ÕèÍÒ¨à¡Ô´¢Öé¹ã¹¡ÒÃÂ×è¹¢Í¡ÒÃà»ÅÕèÂ¹á»Å§µ‹ÍàµÔÁ à¹×èÍ§¨Ò¡ÍØ»¡Ã³�¹Õéä´ŒÃÑº¡ÒÃÍÍ¡áººà»š¹¾ÔàÈÉáµ¡µ‹Ò§¨Ò¡ÍÐäËÅ‹µÔ´Ã¶ 
¡‹Í¹¡ÒÃµỐ µÑé§ ¤ÇÃÍ‹Ò¹¤Ù‹Á×Í¡ÒÃãªŒ§Ò¹ÍÂ‹Ò§ÅÐàÍÕÂ´ áÅÐÍÂÙ‹ÀÒÂãµŒ¡ÒÃ¤Çº¤ØÁ¢Í§¼ÙŒàªÕèÂÇªÒÞ ·Ñé§¹Õé¡ÒÃµỐ µÑé§µŒÍ§µỐ µÑé§ãËŒ¶Ù¡µŒÍ§µÒÁ·ÕèÃÐºØã¹¤Ù‹Á×Í ¤ÇÃµÃÇ¨ÊÍº
¤ÇÒÁ»ÅÍ´ÀÑÂ¢Í§µÑÇÃ¶¡‹Í¹·Ó¡ÒÃµỐ µÑé§áÅÐËÅÑ§¡ÒÃµỐ µÑé§ ã¹¢³Ð¢Ñº¢ÕèËÒ¡¾ºÊÔè§¼Ố »¡µÔ ¤ÇÃ·Ó¡ÒÃËÂǾ ¡ÒÃ¢Ñº¢Õè·Ñ¹·Õ áÅÐ¹Óà¢ŒÒµÃÇ¨ÊÍº¡Ñºª‹Ò§¼ÙŒàªÕèÂÇªÒÞã¹·Ñ¹¹Õé

ÃÒ¤ÒáÅÐÃÒÂÅÐàÍÕÂ´¢Í§¼ÅÔµÀÑ³±�ÍÒ¨ÁÕ¡ÒÃà»ÅÕèÂ¹á»Å§ËÃ×Í»ÃÑº»ÃØ§â´ÂäÁ‹µŒÍ§á¨Œ§ãËŒ·ÃÒºÅ‹Ç§Ë¹ŒÒ
ÊÍº¶ÒÁÃÒÂÅÐàÍÕÂ´à¾ÔèÁàµÔÁä´Œ·Õè âÂªÔÁÙÃÐ àÍàªÕÂ
Yoshimura Asia Co.,Ltd.
118/3 MOO 18 KLONG NUENG , KLONG LUANG , PATHUMTHANI 12120 THAILAND
Web site : http://www.yoshimura.asia

¼ÅÔµÀÑ³±�·Ñé§ËÁ´ä´Œ¼‹Ò¹¡ÒÃµÃÇ¨ÊÍº¤Ø³ÀÒ¾ ·Ñé§¹ÕéËÒ¡¾º¢ŒÍº¡¾Ã‹Í§¡ÃØ³Òá¨Œ§ âÂªÔÁÙÃÐ àÍàªÕÂ 
¼‹Ò¹·Ò§µÑÇá·¹¨ÓË¹‹ÒÂ «Öè§ÍÒ¨ÁÕ¤ÇÒÁ¨Óà»š¹ã¹¡ÒÃá¡Œä¢·Ò§à·¤¹Ô¤ËÃ×Í¡ÒÃà»ÅÕèÂ¹¼ÅÔµÀÑ³±�µ‹Íä»



YOSHIMURA ASIA CO., LTD.    PRODUCT INSTALLATION INSTRUCTION  MANUAL

Be sure to read the instruction carefully before starting the work. It is necessary to follow the contents to install Yoshimura product.

Parts Diagram

3.  Contents:

1.  Product Information :

YZF-R15('17) TIS FULL SYSTEM HEPTA FORCE TSS

YZF-R15('17) HF TSS 1/4160401

2.  Applicable Model :

1

2

13

5

6

8

8

3

87

9

9
4

12

1110

14
TIS Number

Vehicle Name

No.                         Descriptions                                    Part No.         Q'ty   No.                Descriptions                          Part No.         Q'ty 
1
2

3

4
5
6

7
8
9

10
11
12
13
14

1T1-366-C200
1T2-366-C200

186-366-C23G0
186-366-C22G0
186-366-C26G0
117-038-0000
161-366-0200
800-208-5020

800-208-5045
812-108-2600
823-008-1250
803-206-4020
812-206-1310
823-006-1000
118-001-0000
850-010-26A0

Exhaust Pipe#1
Exhaust Pipe#2
Silencer Assy Satin Finish Sleeve
Silencer Assy Metal Magic Sleeve
Silencer Assy Titanium Blue Sleeve
Flange
Silencer Bracket
Cap Bolt M8x20

Cap Bolt M8x45
Washer M8x26
Flange Nut M8
Button Bolt M6x20
Washer M6x13
Flange Nut M6
Exhaust Spring
Spacer 10-26-6

1
1

1

1
1
1

1
3
2
2
2
2
1
1

: 1T0-366-C23G0
: 1T0-366-C22G0
: 1T0-366-C26G0

Description

Part Number

YAMAHA YZF-R15('17) TIS HEPTA FORCE TSS
Satin Finish Sleeve    (SSF)
Metal Magic Sleeve    (SM)
Titanium Blue Sleeve (STB)

Cyclone Type
Main Material

Y366SHTC1
Stainless steel
(SSF) & (SM)
(STB) 

: 2.9kg
: 2.7kg

Weight
    [STD : 4.7kg]

Model YAMAHA YZF-R15('17) 

Before beginning installation, let motorcycle cool down.

Metal Magic sleeve is coated with heat-resistant paint. Handle with care not to be hit or scratched by 
surroundings as the coating may come off. When cleaning silencer, use soft cloth with dish soap but 
do not use metal polish or chemical cleaner. 

CAUTION

Titanium Blue sleeve is colored by anodizing. Handle with care as the color may change. When 
cleaning silencer, use soft cloth with dish soap but do not use metal polish or chemical cleaner. 

CAUTION

During the work, be careful not to damage each parts.                CAUTION

Be sure not to damage each part during installation. 

Torque specification must be followed. If neglected, it may cause bolt and nut to fall off and damage to 
Yoshimura product and motorcycle.

CAUTION

CAUTION

CAUTION

TIS Number

Lot Number



4.  Installation steps:
1) Check all the component parts are in hand.

2) According to YAMAHA service manual, remove right hand 
side and under fairings. Then, remove stock exhaust 
system from vehicle (See Fig. 1) .

3) Install Flange to Exhaust Pipe#1 (See Fig. 2).

4) Insert YAMAHA genuine new exhaust gasket in exhaust 
port. Then, insert Exhaust Pipe#1 into exhaust port and 
fix them with stock nuts (See Fig. 3 & 4). Tighten nuts by 
hand only at this stage.

5) Install Exhaust Pipe#2 into Exhaust Pipe#1. Then, mount 
exhaust pipe bracket to stock exhaust bracket with Cap 
Bolt M8x20, Washer M8x26, Spacer 10-26-6 and Flange 
Nut M8 (See Fig. 5 & 6).

CAUTION When removing stock exhaust system, 
be careful not to damage frame and 
other components.

CAUTION Use YAMAHA genuine new gasket 

Stock nuts removed at this stage are 
reused when mounting Yoshimura 
exhaust system. Fig. 1 Fig. 1 

Fig. 2Fig. 2

Fig. 3Fig. 3

Fig. 4Fig. 4

REFERENCE

YZF-R15('17) HF TSS 2/4

Flange

Exhaust Pipe#1

Flange

Exhaust Pipe#1

Flange

Exhaust Pipe#1

Exhaust gasket

Stock nut

Fig. 5Fig. 5 Fig. 6Fig. 6

Exhaust Pipe#2

Flange nut M8

OutsideInside

Sight from back

Stock exhaust bracket

Cap Bolt M8x20

Washer M8x26

Spacer 10-26-6

Exhaust Pipe#1Exhaust Pipe#2

Refer Fig. 6 for
installation.



6) Attach Silencer Bracket onto Silencer Assy with 2 of each Button Bolt M6x20, Washer M6x13 and Flange Nut M6 
(See Fig 7 & 8). Tighten the bolts by hand only at this stage.

7) Install Silencer Assy to Exhaust Pipe#2 and fix them with 
Exhaust Spring (See Fig. 9).

8) Mount Silencer Bracket to stock silencer bracket with Cap 
Bolt M8x45, 2 of Washer M8x26, Flange Nut M8 and 
stock washer (See Fig. 10 & 11). Tighten the bolt by hand 
only at this stage.

9) Check that there are proper clearances between Yoshimura exhaust system and other components. Then, tighten 
and torque stock nuts on Flange, Cap Bolt M8x20, Button Bolt M6x20 and Cap Blot M8x45 in order (See Fig. 12 on 
next page).

Fig. 7Fig. 7

Fig. 9Fig. 9

Fig. 11Fig. 11Fig. 10Fig. 10

YZF-R15('17) HF TSS 3/4

CAUTION Make sure that exhaust spring is 
hooked to spring installation tool firmly. 
If neglected, it may cause injury. 

Fig. 8Fig. 8

Refer Fig. 8 for
installation.

Tightening Torque Stock Nut
Cap Bolt M8x20 
Button Bolt M6x20
Cap Bolt M8x45

: 15Nm
: 23Nm
: 10Nm
: 23Nm

CAUTION Make sure stock nuts on Flange are tighten evenly. If neglected, it may cause the exhaust leakage 
and/or interfere the fairing.

CAUTION Torque specification must be followed.

Silencer Assy Silencer Assy

Silencer Bracket

Button Bolt
M6x20

Cap Bolt M8x45

Flange Nut M6

Flange Nut M8

Washer M6x13

OutsideInside

Sight from back

Silencer Bracket

Stock silencer
bracket Washer M8x26

Washer M8x26

Stock Washer

Silencer Assy

Exhaust Pipe#2

Exhaust Spring

Refer Fig. 11 for
installation.

Silencer Assy



10) Make sure there are proper clearances between 
Yoshimura exhaust system and other components. In 
case there is not enough clearance, loosen bolts and nuts 
and readjust the position of Yoshimura exhaust system.

11) It is recommended that whole Yoshimura exhaust system 
to be wiped down with dish soap to remove oil and 
fingerprints. This will prevent tarnishing of finish after the 
slip-on is heated up.

Fig. 12Fig. 12

YZF-R15('17) HF TSS 4/4

CAUTION When cleaning silencer, use soft cloth 
with dish soap. Do not use metal polish 
or parts cleaner. If neglect, the paint of 
Emblem and Metal Magic finish may 
come off or Titanium Blue color may 
tarnish.

CAUTION If the exhaust leakage is detected, seal the area with silicone gasket etc.

12) Warm-up engine, and inspect the exhaust leakage. Tighten all bolts and nuts further after engine is cooled 
down.

REFERENCE

CAUTION
This exhaust is produced for street use only. In case that it is used on race circuit or tested on chassis dynometer, any 
damage or carbon discoloration is not included in warranty. 

Yoshimura Asia recommends silencer inner wool replacement every 5,000km (3,000miles) in order to get Yoshimura 
exhaust performance fully. Climate, riding condition, and frequency of ride are direct contributing factors for inner wool 
worn out. Keeping high engine revolution also promotes further wool consumption. For silencer repairing, please contact 
local Yoshimura distributor for further information.

Titanium Blue sleeve is colored by anodizing. Handle with care as the color may change. When cleaning silencer, use 
soft cloth with dish soap but do not use metal polish or chemical cleaner. 

CAUTION

 

- CAUTIONS AFTER INSTALLATION -

Due to improvement, the specifications and price of the product are subject to change without notice.
For any information regarding this product, please address inquiries to Yoshimura Asia Co., Ltd.

After InstallationAfter Installation

Yoshimura Asia Co.,Ltd.
118/3 MOO 18 KLONG NUENG , KLONG LUANG , PATHUMTHANI 12120 THAILAND
Web site : http://www.yoshimura.asia

Quality control is implemented on all products. If, however, any defect or failure is found, please notify Yoshimura Asia 
through the selling dealer. Necessary technical service or replacing of the product will be made.

Check each bolt sometimes to see that there is no failure condition such as poor tightening.


